
AXIA TITAN
Assembly Instructions

INSPECT THE UNIT BEFORE INSTALLING

WARNING:  Watch for pinch points. Do not put your fingers between movable parts. 

1.	 Carefully inspect the Unit for shipping damage. If any damage is apparent, call your carrier claims agent and do 
not continue with the installation until the carrier has reviewed the damage.

NOTE:  Read all instructions before starting the installation. 

2.	 Lay out components to ensure you have all the required parts before proceeding (see Parts on Page 2). 

CAUTION:  To prevent damage to the unit study all instructions and illustrations before you begin the installation. 
Failure to do so could render the Warranty for the unit and the equipment that attaches to it null and void. Pay 
particular attention to the “Warnings” displayed in these Instructions.

If you have any questions about the installation, contact Unicol



SCREEN

1

2

3

4
5

6

Assemble unit by following the steps above.

WARNING:  Screens are heavy. We recommend a suitable 
hoist is used to lift the Screen when fitting to the vertical 
bars on the screen mount (Step 6).

These instructions are valid for all Axia Titan units except 
the Powa-Lift version.  There are 2 different lengths of mast 
section and stand only models do not have castors fitted.

Cables are routed through mast section.

Parts List and Step Guide

Qty 2 x Skt Cap Head 
screws M6 x 16

Qty 4 x Hex Head 
screws M12 x 25 
Qty 4 x Hex Head 
nuts M12
Qty 4 x Washers M12

Qty 4 x Skt Button 
Head screws M12 x 25 
Qty 4 x Hex Head Binx 
nuts M12

Qty 8 x Skt Button Head 
screws M12 x 25 

Qty 8 x Hex Head 
screws M10 x 25 

If you have any questions about the installation, contact Unic
+49

ol
 940580-0 9131 info  @unic deol.             www.unic deol. 


